
NOTICE:  Due to the rescheduling of the Regular Meeting of the
Coastside County Water District Board of Directors from
November 11, 2008 to November 18, 2008 at 7:00 p.m., the meeting
will not be televised by Mid-Coast Community Television the
following evening as is customary, but will instead be televised on
Thursday, November 20, 2008 at 7:00 p.m.  Please note this is a one-
time only rescheduling and it is expected that the Regular Board
Meeting scheduled for Tuesday, December 9, 2008 will be televised
on Wednesday, December 10, 2008, in accordance with Mid-Coast
Community Television’s normal programming schedule.

COASTSIDE COUNTY WATER DISTRICT

766 MAIN STREET

HALF MOON BAY, CA 94019
[...]
4.3 REVERSE OSMOSIS ................................................................................. 24 
4.3.1 Pretreatment ..................................................................................... 25 
4.3.2 RO Membranes ................................................................................. 25 
4.3.3 RO Modular Options ......................................................................... 26 

CHAPTER 5:  COST ESTIMATES ..................................................................... 27 

5.1 CAPITAL CONSTRUCTION COSTS .............................................................. 27 
5.1.1 Facility Sizing .................................................................................... 27 
5.1.2 Level of Treatment ............................................................................ 27 
5.1.3 Pipeline Infrastructure ....................................................................... 28 
5.1.4 Total Capital Construction Costs ....................................................... 30 
5.1.5 Total Project Capital Cost ................................................................. 30 

5.2 OPERATION AND MAINTENANCE COSTS .................................................... 32 

CHAPTER 6:  FUNDING ALTERNATIVES ........................................................ 34 

6.1  CHARGE BREAKDOWN ............................................................................. 34 
6.1.1 Rate Revenues ................................................................................. 34 
6.1.2 Capital Facilities Charges ................................................................. 34 

6.2  FUNDING SOURCES ................................................................................. 34 
6.2.1  Grants ............................................................................................... 34 
6.2.2 Debt Instruments ............................................................................... 35 
6.2.3 Capital Reserve Balances ................................................................. 36 

6.3 FUNDING ALTERNATIVES .......................................................................... 36 
6.3.1 No Grant Funding ............................................................................. 36 
6.3.2 Grant Funding ................................................................................... 39 

CHAPTER 7: EMERGING CONTAMINANTS AND REGULATIONS ................ 44 

7.1 PHARMACEUTICALS AND PERSONAL CARE PRODUCTS ............................... 44 
7.1.1 Human Health Risks ......................................................................... 44 
7.1.2 Advanced Treatment for EDCs and PPCPs ...................................... 45 

7.2 STATE RECYCLED WATER POLICY ............................................................ 46 

CHAPTER 8:  FINDINGS AND NEXT STEPS ................................................... 48 

8.1 FINDINGS ............................................................................................... 48 
8.2 NEXT STEPS ........................................................................................... 49 

APPENDIX A .................................................................................................... A-1 

APPENDIX B .................................................................................................... B-1 



 DRAFT Recycled Water Study 
Sewer Authority Mid-Coastside 

 

 

List of Figures 
  

Figure 2.1  Locations of Potential Customers ....................................................... 8 

Figure 3.1  Full-Size Facility Pipelines ................................................................ 14 

Figure 3.2  Phased Facility Pipeline .................................................................... 15 

Figure 3.3  Capacity and Treatment Alternatives ................................................ 16 

Figure 4.1  Filter Media  ................................................................................... 18 

Figure 4.2  Typical Filter Bed .............................................................................. 18 

Figure 4.3  DynaSand© Filter .............................................................................. 21 

Figure 4.4  DynaSand© Filter Modular Concrete Design ..................................... 21 

Figure 4.5  DynaDisc© Cloth Media Filter ............................................................ 22 

Figure 4.6  Instrumech Modular .......................................................................... 24 

Figure 4.7  Memtek Modular Skid ....................................................................... 24 

Figure 4.8  Membrane Cross Section ................................................................. 25 

Figure 4.9  ZYI Reverse Osmosis Modular Unit .................................................. 26 

Figure 8.2  SAM Recycled Water Project Schedule (Phase Plant – 0.6 MGD) ... 52 

 



DRAFT Recycled Water Study 
Sewer Authority Mid-Coastside 

 

 

List of Tables 
 

Table 5.1  Probable Construction Costs for Various Treatment Facility Options 

(2008 Dollars) ..................................................................................................... 27 

Table 5.2  Probable Construction Costs for OCGC Pipeline ONLY (2008 Dollars) . 

 ............................................................................................................................ 28 

Table 5.3  Probable Construction Costs for Individual Recycled Water Pipelines 

(2008 Dollars) ..................................................................................................... 29 

Table 5.4  Probable Construction Costs for Recycled Water Combined Pipelines 

(2008 Dollars) ..................................................................................................... 29 

Table 5.5  Probable Construction Costs for Various Treatment Facility Options & 

Pipeline (2008 Dollars) ........................................................................................ 30 

Table 5.6  Probable Total Project Capital Costs (2008 Dollars) .......................... 31 

Table 5.7  Probable Annual Operation & Maintenance Costs ............................. 32 

Table 6.1  Probable Total Project Annualized Costs (2008 Dollars) ................... 38 

Table 6.2  Probable Total Project Annualized Costs including Grant Funding for 

Filtration Treatment (2008 Dollars) ..................................................................... 41 

Table 6.2  Probable Total Project Annualized Costs including Grant Funding for 

MF/UV Treatment (2008 Dollars) ........................................................................ 42 

Table 6.4  Probable Total Project Annualized Costs including Grant Funding for 

RO Treatment (2008 Dollars) .............................................................................. 43 

Table 7.1  Effectiveness of Treatment Technologies in Removing EDCs ........... 46 

Table 8.1  Cost Comparison for Cost per Acre-Foot (2008 Dollars).................... 49 

Appendix A  Recycled Water User Database ................................................... A-1 

Appendix B  Grant Tracking Table .................................................................... B-1 



 DRAFT Recycled Water Study 
Sewer Authority Mid-Coastside 

 

 

List of Acronyms 

 

ADWF  Average Dry Weather Flow  

AF   Acre-Foot  

AFY  Acre-Feet per Year  

AWWARF American Water Works Association Research Foundation 

BARWC Bay Area Recycled Water Coalition 

BAWSCA  Bay Area Water Supply & Conservation Agency  

CCWD Coastside County Water District   

CEQA  California Environmental Quality Act 

CWSRF California Water State Revolving Fund 

EDCs   Endocrine Disrupting Compounds  

ENR  Engineering News-Record 

FPGP  Facilities Planning Grant Program  

GPM  Gallons per Minute 

HCF   Hundred Cubic Feet  

HMB   City of Half Moon Bay  

HRS  Hours 

I-Bank  California Infrastructure & Economic Development Bank 

IRWMP Integrated Regional Water Management Program 

ISRF  Infrastructure State Revolving Fund 

kPa  Kilopascal 

LP  Low-Pressure 

MF   Microfiltration  

µm  Micrometer 

mg/L   Milligrams per Liter  

mos  Months 

MGD   Million Gallons per Day  

MP  Medium-Pressure 

NTU   Nephelometric Turbidity Unit  



DRAFT Recycled Water Study 
Sewer Authority Mid-Coastside 

 

 

OCGC Ocean Colony Golf Courses  

OCP   Ocean Colony Partners  

O&M  Operations & Maintenance 

PPCPs  Pharmaceuticals and Personal Care Products  

RCD   San Mateo Resource Conservation District  

RO  Reverse Osmosis 

SAM  Sewer Authority Mid-Coastside 

SFPUC  San Francisco Public Utilities Commission  

SM  San Mateo 

SRF  State Revolving Fund 

SRT  SRT Consultants 

SWRCB  State Water Resources Control Board  

TDS  Total Dissolved Solids 

TFC  Thin Film Composite 

UF  Ultrafiltration 

UV   Ultraviolet 

WRCP Water Recycling Construction Program 

WRFP  Water Recycling Funding Program 

WWTP Wastewater Treatment Plant 

ZYI  ZYI Corporation 



DRAFT Recycled Water Study 
Sewer Authority Mid-Coastside 

 

 

 

 

 

 

 

 

EXECUTIVE SUMMARY 

 
 

 

 



 



DRAFT Recycled Water Study 
Sewer Authority Mid-Coastside 

Executive Summary     
 

Executive Summary 

The Recycled Water Study (Study) has been prepared by SRT Consultants 
(SRT) for the Sewer Authority Mid-Coastside (SAM) with the goal of investigating 
the potential market for recycled water in the Midcoast region. As an agency, 
SAM is interested in pursuing the Recycled Water Project (Project) to both 
maintain its position in environmental stewardship in the Midcoast Region and to 
financially balance its other necessary capital improvement projects. The SAM 
Board established the following objectives for the Project: 
 

 Utilize the SAM Wastewater Treatment Plant effluent, a valuable Midcoast 
water resource, for the benefit of the region; 

 Facilitate reduction of water draw on local aquifers; and  
 Facilitate reduction in ocean discharge of treated wastewater. 

 

Potential Customers and Alternatives 
Potential recycled water customers were identified by the SAM Board prior to this 
Study, and have been contacted by SRT to establish their current irrigation 
demands, water supply arrangement, potential benefits, and cost-effectiveness, 
including: Nurserymen‟s Exchange, Ocean Colony Golf Courses, Skylawn 
Memorial Park Cemetery, Giusti Farms, Bay City Flower Company, and Daylight 
Farms. The information compiled has been organized into a Recycled Water 
User Database.  
 

SRT proceeded in evaluating two capacity alternatives and three treatment 
alternatives for the Project. The two capacity alternatives included: a 1.65 million 
gallons per day (MGD) tertiary facility to treat the total average dry weather flow, 
and a 0.6 MGD tertiary facility to initially supply Ocean Colony Golf Courses only, 
with the option to expand. The treatment alternatives considered included Sand 
Media Filtration with Chlorination, Microfiltration with Ultraviolet Disinfection, and 
Reverse Osmosis. Figure 1, below, illustrates the six options that SRT has 
developed and evaluated in regard to feasibility and cost.  
 
 
  
 
 
 
 
 
 
 
 

 

Figure ES-1  Capacity and Treatment Alternatives 
 
 

1.65 MGD Facility 

0.6 MGD Facility 

Sand 

Filtration/Chlorination 
Microfiltration/UV Disinfection 

Reverse Osmosis 

Sand 

Filtration/Chlorination 
Microfiltration/UV Disinfection 

Reverse Osmosis 



DRAFT Recycled Water Study 
Sewer Authority Mid-Coastside 

  Executive Summary 
 

Cost Estimates and Funding 
All options are relatively feasible, but vary widely in cost depending on the size of 
the proposed facility, the desired level of treatment, and the piping infrastructure 
required. In order to compare the total capital expenditures of each of the six 
alternatives, SRT evaluated how each of these components individually varies. 
The cost of the two treatment facility sizes were assessed for each of the three 
treatment levels, resulting in capital cost estimates for each alternative, reported 
in dollars per acre foot of irrigation water. The following table presents the range 
of estimated costs for the six alternatives, along with a cost comparison between 
the current and projected Coastside County Water District (CCWD) potable water 
costs. 
 

Table ES-1  Cost Comparison for Cost per Acre Foot (2008 Dollars) 

Recycled Water Facility 
Size 

CCWD Cost to  
Retail Customers 

($$/AF) 

Projected Recycled Water  
Cost Ranges 

($$/AF) 

Current 
Projected 

(2015 
dollars) 

Debt 
Instrument  

Only 

Grant Funding  
Included 

0.6 MGD - Phased Plant  
Ocean Colony Golf 

Courses ONLY 
$2,120  $4,680  

$710 - 
$2,335 

$580 - $2,150 

1.65 MGD - Full-Size 
Plant 

$2,120  $4,680  
$2,775 - 
$5,470 

$2,140 - $5,000 

     
Assumptions:     
1. CCWD commercial water rate is $4.86 HCF.  Source: CCWD website. (includes distribution cost & 
SFPUC wholesale) 
     a. CCWD distribution cost is $3.34 HCF.  Source: CCWD website. 
     b. SFPUC wholesale rate is $1.43 HCF.  Source: CCWD website. 
4. SFPUC wholesale rates will increase 300% by 2015 to $5.72 HCF.  Source: SFPUC website. 
5. CCWD projected 2015 distribution costs calculated using 6% annual inflation rate is $5.02 HCF. 
6. CCWD projected 2015 commercial water rate is $10.74 HCF. Estimated based on above. 

 

Upon establishing estimates for the alternatives, several funding options were 
explored. These options are combinations of grant and loan funding, and are 
presented in this study to provide SAM with an overview of potential project 
financing.  
 
Additional Research  
In addition to the alternatives evaluation, SRT also researched several items of 
particular concern to SAM, namely endocrine disrupting compounds (EDCs) 
potentially found in recycled water, recycled water state regulations, and local 
stakeholders of the Project.   
 
Research has shown that since recycled water used for irrigation is not 
consumed by humans, trace concentrations of EDCs have not been considered a 



DRAFT Recycled Water Study 
Sewer Authority Mid-Coastside 

Executive Summary     
 

serious risk to end users or the public. However, the effects of EDCs on irrigation 
crops and human ingestion have not been studied extensively. If SAM chooses 
to design the tertiary facility to specifically treat EDCs, it would be necessary to 
analyze EDC concentrations in the effluent of the SAM secondary treatment 
facility prior to evaluating how to effectively treat the water.  
 
In May 2008, the State Water Regional Control Board (SWRCB) tasked a group 
of stakeholders to create their own statewide Recycled Water Policy, after 
receiving the strong opposition to the initial draft presented by the SWRCB.  The 
alternative Recycled Water Policy was presented by the stakeholder group to the 
SWRCB in September 2008. The SWRCB indicated that the draft policy needed 
minor changes and that staff should move forward in preparing the environmental 
document. The draft Policy and the environmental document will then be 
released for public review.  
  
SRT has also been in communication with several public, governmental, and 
private entities on the Midcoast that have economic, environmental, or public 
interest in the Project. These communications have been documented for the 
benefit of SAM, to help understand the political, economic and environmental 
paradigm of the Project. 
 
Next Steps 
The key findings of the Study assisted in establishing the next steps that SAM 
should consider for the Project, including: 
 

1. Develop a recycled water supply agreement for potential customers in 
collaboration with SAM general counsel. This agreement should include 
the level of treatment of the recycled water, the means of distribution, the 
amount of water to be delivered, and the cost per acre foot for each 
customer.  

a. Develop a recycled water supply agreement specifically for OCGC, 